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Relation between P and DO Content

i ™
107 T T

a BT

t SFVV3 E

i in Water -

[ 290
O a 200

0t
x

QIQD

R o v bis o 0P WA SODCDIN0]

©0 |
(ppm) |
=38

'
o

o rw] @
2 ®2 "%

-2

c-coe-0ooo 0000

ol o
; P

£,=0.419 Ny, *0.00140 (RT. an

1073 et et ead e e gl

(3

100 102 10° i0° 10¢
Experimental Fatigue Life N.. (cvcles)

Fig.4 Test Results Evaluated by Ken



